

CMA ACOUSTICAL SYSTEMS

Standard Facings

All tested in accord with ASTM E-84 Fire Test for Incombustible Content.

DESCRIPTION	TEST NO.	RESULTS
Glass Matt Facing Quiet Coordinates	#723 Underwriters Laboratories	Flame Spread 25 Smoke Developed 50
Polyethylene (Poly) 1.5 mil Poly, 2" x 1.5# Density panel	01-8361-262 6/9/97 Southwest Research Labs	Flame Spread 20 Smoke Developed 10
Nylon Sailcloth Baffles/Banners 4.5 mil 2" x 3#	258526 6/12/98 Celotex Fire Testing Laboratory	Flame Spread 15 Smoke Developed 30
Polyvinyl Chloride (PVC) 4.0 mil thick	#723 Underwriters Laboratories	Flame Spread 25 Smoke Developed 50
Dupont Tedler (PVF) 4.0 mil Polyvinyl Fluoride Film	Underwriters Laboratories	Flame Spread 20 Smoke Developed 45
0.060" Impact+Plus Quiet Coordinates	11119706XLS Ortech Labs	Flame Spread 20 Smoke Developed 290

Note: Test Reports are available upon request.

According to the E-84 Tunnel Test, to be classified as incombustible, a product must have a Flame Spread of 25 or less and Smoke Developed of 450 or less.



205 Earl Road
Shorewood, IL 60434
Website: www.cmainc.net

Toll Free: 866.730.9750
Tel: 815.730.9750
Fax: 815.730.9752